45 No.: ZKS190100103

UN38.3 M3k &

UN38.3 Test Report

HLER S Y M
[ R -
G 3.7V, 220mAh, 0.82Wh
Sample name ° Li-Polymer Battery
P : 3.7V, 220mAh, 0.82Wh
2 Model : SPY702025
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Consignor : Jiangxi Shengdingyuan New Energy Co., Ltd.
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Shenzhen ZRLK Testing Technology Co., Ltd.
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EZY i B G RI ZEHAL VLG 25 SR RV AT PR A W
Product Name Li-Polymer Battery Consignor Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 A B ol el X A5 2 I i
= - fbbd A1 #:—. —JZ 1-2 Floor, Al Building,
Model SPY702025 dd Electronic information Industry Incubator,
Address Anfu County Industrial Park, Ji‘an City,
Jiangxi Province, China
B i 5 BO1#~B18# il 7 VLV 25 S URHT BEURAT PR =)
Sample No. C01#~C30# Manufacturer | Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 B ol el X A5 2 I i
B R IEFE gk fbhd A1 #:—. —JZ 1-2 Floor, Al Building,
Sample Source Submitted by Address Electronic information Industry Incubator,
P Manufacturer Anfu County Industrial Park, Ji‘an City,
Jiangxi Province, China
P AR T Gy Y IVA TLVG 50 EORT BE IR PR A )
Trade Name N/A Factory Jiangxi Shengdingyuan New Energy Co., Ltd.
TLPEAE 5 22 22 A B ol el X A5 2 M i
R 5 R R Ho bt tklE AL #—. )2 1-2 Floor, A1 Building,
. . Electronic information Industry Incubator,
Testing Kind Entrusted Test Address Anfu County Industrial Park, Ji'an City,
Jiangxi Province, China
> ,H: \‘I"" > EI“/—‘ ﬂ:
F B 2018-12-26 s H 2018-12-26 ~ 2019-01-16
Accepted date Test date
Tty e E CGRT ek bt im e g it Seie bR T
ﬂ]‘”[ - ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
HEbsiE UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3

O RER . ARG . IRBN. P, AMAEEE. PR RLEEFEER. SRR

W H . . . o o
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items )
Overcharge, Forced discharge.
G, R B B R T S S W SR AR T )
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 FreEE K .
ML 8 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
%% H ¥ (Issue date):  2019-01-16
il & % 8 4 F—&t—é_’_\( Dcumé“
Compiler: Peter Young A
. . Ve N AN \/T\:I'" ) A=
A B %&ﬁ j@nny 2”3/ /ﬂiﬂllﬂsi?wiﬂéﬂri;;dfi:vﬁﬁa 7N
Checker: Z enzhen esting
Jenny Zeng Technology Co., Ltd.
ke AL 2 p Py
Approver: Lahm Peng %1 a pwc@/
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%%*5 No.: ZKS190100103
MR B General product information
Ff 27 (Sample Type):
FE A T &
Rechargeable or not | Yes
¥t 2% Parameter of sample:
FRFR LR HUE 2 & BE e
. A ) . .
Nominal Voltage 8 Rated Capacity 220mAn Rated Energy 0.82Wh
FPNLXH o .
Fe st A AR bl
Max. Charging 4.2v I\}/IIL Chardi 220mA Standard 44mA
Voltage CL?r);ént arging Charging Current
=) = roy
MO 2% 1 i SO Fe AR
Discharge Cut-off | 3.0V Di h . 220mA Charge Cut-off 2.2mA
Voltage Ischarging Current
Current
JBIR Prismatic Rﬂ_ 29.8*20.2*7.9mm
Shape Size

TRF_UN38.3_Rev.6/Amend 1
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45 No.: ZKS190100103

NI AE 5 SR B AR UE 25 S ST . o
| e | SRERRIIRRRRS g KIS &k
No. Name of test q Test result Test conclusion | Remarks
number of standard
PO E LT B Ry seim
1 T AR FrEFMY UN Manual of Tests and Criteria | WL 1 Ay /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 X3 | See Appendix 1 Passed
T.1TestT.1
PO E LT B Ry seim
5 IR R FrEFMY UN Manual of Tests and Criteria | WLFH % 2 Lk /
Thermal test ST/SGIAC.10/11/Rev.6/Amend 1, 38.3 i | See Appendix 2 Passed
T.2TestT.2
A E CCFaRRyEmEich sLigmm
3 PR3 FRAETM) UN Manual of Tests and Criteria | W% 3 i /
Vibration ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 i3 | See Appendix 3 Passed
T.3TestT.3
BeAE T EI i a it seh A
4 Mk WETHY UN Manual of Tests and Criteria | L% 4 ey /
Shock ST/SGI/AC.10/11/Rev.6/Amend 1, 38.3 ikl | See Appendix 4 Passed
T.4TestT.4
Sk B BeAE T E i mic s se A
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
o ST/SGI/AC.10/11/Rev.6/Amend 1, 38.3 Xl | See Appendix 5 Passed
short-circuit T5TestT.5
A E CCF AR RyEmnEcE sLigm
6 Bk FRAETM) UN Manual of Tests and Criteria | WLfH% 6 & /
Crush ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 i3 | See Appendix 6 Passed
T.6 TestT.6
BAE (LTl ez See A
7 TR FRAETAY UN Manual of Tests and Criteria | JLFH3 7 A /
Overcharge ST/ISG/AC.10/11/Rev.6/Amend 1, 38.3 X4 | See Appendix 7 Passed
T.7 Test T.7
BAE TR BN ER T SLigm
8 o il ik FRAETM) UN Manual of Tests and Criteria | WLfi% 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 % | See Appendix 8 Passed
T.8 TestT.8
WAIR B 44

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  FREGRAE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

TRF_UN38.3_Rev.6/Amend 1
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45 No.: ZKS190100103

M x 1
Appendix 1
75 1 MAAT H 447K i P AR
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)
ERCE S
BO1# 1 OYC Fully Charged 6.734 4.19 6.734 4.19 0.00 100.0 (0]
HIRGEA TR
BO2# L &Y Fully Chared 6.782 4.20 6.782 4.20 0.00 100.0 (o)
HIXGEERH
BO3# 1 Cve Fully Charged 6.818 4.19 6.818 4.19 0.00 100.0 0
HIRGEA TR
BO4# L CYC Fully Charged 6.761 4.19 6.761 4.19 0.00 100.0 (o)
HIXGEERH
BO5# 1 ove Fully Charged 6.842 4.19 6.842 4.19 0.00 100.0 0
25 RSEA TR
B1O# |52 Pty Cnarged 6.698 4.19 6.698 4.19 0.00 100.0 (o)
25 RoEA T
Bil# |52 Zuly charged 6.595 4.20 6.595 4.19 0.00 99.8 (0]
25 RSEA TR
B12# | 227 oty Cnarged 6.469 4.19 6.469 4.19 0.00 100.0 (o)
25 RoEA T
B13# |22 Zuly Charged 6.643 4.19 6.643 4.19 0.00 100.0 0
Bl4# | 25 UEEAL 6.581 4.20 6.581 419 0.00 99.8 o)

25 CYC Fully Charged

IR H

A L-MER; V-HER, DA R, FLlRAk; O-iltER. HFR. oA, R, T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 WS, 14 7
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45 No.: ZKS190100103

M x 2
Appendix 2
K ) WA H 475 i
No. Name of Test Iltems Thermal test
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi(V) mz (9) Va (V)

ERCE S

BO1# 1 OYC Fully Charged 6.734 4.19 6.732 4.04 0.03 96.4 O
HIRGEA TR

BO2# L EYC Fully Cnarged 6.782 4.20 6.780 4.04 0.03 96.2 (o)
HIXGEERH

BO3# 1 Cve Fully Charged 6.818 4.19 6.816 4.04 0.03 96.4 0
HIRGEA TR

BO4# L CYC Fully Charged 6.761 4.19 6.757 4.04 0.06 96.4 (o)
HIXGEERH

BO5# 1 ove Fully Charged 6.842 4.19 6.840 4.04 0.03 96.4 (0]
25 RSEA TR

B1O# |52 Culy harged 6.698 4.19 6.696 4.04 0.03 96.4 (o)
25 RoEA T

Bil# |52 Zuly charged 6.595 4.19 6.593 4.04 0.03 96.4 0
25 RSEA TR

B12# | 227 Culy harged 6.469 4.19 6.466 4.00 0.05 95.5 (o)
25 RoEA T

B13# [, 20 oty onerged 6.643 4.19 6.640 4.02 0.05 95.9 (0]

Bl4# | 25Umidi 6.581 4.19 6.578 4.04 0.05 96.4 0

25 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, R, T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 e, 14 i
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45 No.: ZKS190100103

iy * 3
Appendix 3
75 3 MR H 44 7% PR3N
No. Name of Test Iltems Vibration
R TT Before WG After =
> N > RIS bl el 5 N S
Sl B e ‘ Nessloss |resdaocy| IR
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE %) %) Test result
my (9) Vi (V) m2 (9) Va (V)
HGEA TR
BO1# 1 OYC Fully Charged 6.732 4.04 6.732 4.04 0.00 100.0 (0]
HIRGEA TR
BO2# L &Y€ Fully Chared 6.780 4.04 6.780 4.04 0.00 100.0 (o)
HIREETH
BO3# 1 Cve Fully Charged 6.816 4.04 6.816 4.04 0.00 100.0 (0]
HIRGEA TR
BO4# L CYC Fully Charged 6.757 4.04 6.757 4.04 0.00 100.0 (o)
HIREETH
BO5# 1 ove Fully Charged 6.840 4.04 6.840 4.04 0.00 100.0 (0]
25 W5ELFH
B1O# |52 Culy harged 6.696 4.04 6.696 4.04 0.00 100.0 (o)
25 RoEA T
Bil# |52 Fully Charged 6.593 4.04 6.593 4.04 0.00 100.0 (0]
25 WSELFoH
B12# | 227 Culy harged 6.466 4.00 6.466 4.00 0.00 100.0 (o)
25 RoEA T
B13# | 522 ooty onarged 6.640 4.02 6.640 4.01 0.00 99.8 (0]
25 REA T
Bla# | 227 Zuly harged 6.578 4.04 6.578 4.04 0.00 100.0 (0]
LR H

A L-MER; V-HER; DA R, FLlgAk; O-JoilitER. AR ToMRR. B, TGk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 W, K14 W
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45 No.: ZKS190100103

M x 4
Appendix 4
K5 4 WL H 455 apili
No. Name of Test Iltems Shock
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)

ERCE S

BO1# 1 OYC Fully Charged 6.732 4.04 6.732 4.04 0.00 100.0 (0]
e St

BO2# L EYC Fully Cnarged 6.780 4.04 6.780 4.04 0.00 100.0 0
HIXGEERH

BO3# L CvC ity harged 6.816 4.04 6.816 4.04 0.00 100.0 0
HIRGEATE

BO4# L EYC Fuly Cnarged 6.757 4.04 6.757 4.04 0.00 100.0 0
HIXGEERH

BO5# L CvC ity harged 6.840 4.04 6.840 4.04 0.00 100.0 0
25 RSE4A TR

B10# |, 0% Pty Cnarged 6.696 4.04 6.696 4.04 0.00 100.0 0
25 RSEA T

Bll# | 522 Zuly charged 6.593 4.04 6.593 4.04 0.00 100.0 0
25 RSEA TR

B12# |, 2% oty Cnarged 6.466 4.00 6.466 4.00 0.00 100.0 0
25 RSEA T

B13# | 522 Fuly charged 6.640 4.01 6.640 4.01 0.00 100.0 0

Bl4# | 25Umidi 6.578 4.04 6.578 4.04 0.00 100.0 0

25 CYC Fully Charged

IR H

w0 L-MER; VAR, DA R, FLlgek; O-JoilitER. AR ToMRR. iR, TGk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6/Amend 1 8T, 14|
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45 No.: ZKS190100103

Mt % 5

Appendix 5
5 5 MR H 44 7R VAT R o

No. Name of Test Items External short circuit
BO1# et 56.2 o) /
BO2# HeERt 55.7 o) /
BO3# et 55.3 o) /
BO4# . ;E;‘é’ﬁ”yécﬁfi , 55.9 o) /
BOS# Rt 55.0 o) /
B10# zszgfﬁy%ﬁfe ) 56.0 o) /
B1l# ZSZSY?({(EEI? c}hEafed 56.2 O /
B12# RSy 56.7 o) /
B13# ZSZSY?({(EEI? c}hEafed 56.7 O /
Bla# zszgvf\zf éﬁfed 572 o /
DS

VE: D-fiffh;  R-BE%;

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

F-f2k;  O-Lfffk. L. Tk K.

TRF_UN38.3_Rev.6/Amend 1
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45 No.: ZKS190100103
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Appendix 6
75 6 RT3 H 47K IR
No. Name of Test Items Crush
TR rits 2 T ¢ 1oy il 2
oy | Q = YA NI j< . e .
Fhingi s FE AR Max. External Temperature ik 2t B BV
Sample No. Sample status (C) Test result Remark

IR 50%%5 &

CoL# 1.CYC 50% Capacity 233 o) /
K 50%%5 =

coz# 1 CYC 50% Capacity 24.1 e} /
HIK 50% A E

Co3# 1.CYC 50% Capacity 235 0 /
IR 50% % &

CO4# 1 CYC 50% Capacity 23.0 0 )
T X 50% %5 &=

COS# 1.CYC 50% Capacity 239 0 /
25 X 50% % &

coe# 25 CYC 50% Capacity 23.6 o /
25 X 50% % &

Co7# 25 CYC 50% Capacity 241 e} /
25 X 50% % &

coss# 25 CYC 50% Capacity 23.4 o /
25 X 50% % &

CO9# 25 CYC 50% Capacity 242 e} /
25 IR 50% %5 &

Ci10# 25 CYC 50% Capacity 235 0 /

NS
VD DRk PRk O-EMA. Eik.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6/Amend 1
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45 No.: ZKS190100103

M ox 7
Appendix 7
K . WA H 475 LR
No. Name of Test Items Overcharge
FE g~ FEGRAS M EE R #HIE
Sample No. Sample status Test result Remark
[ER/SREALEN
BOG# 1CYC FjuDIIy Charged O /
HRGEERE
807# 1 CYC\FjuEI‘Iy Charged O /
[ER/SRE LN
BOB# 1CYC FjuDIIy Charged O /
HRGEAERH
Bog# 1 CYC\FuIIy Charged O /
25 KB
815# 25CYC Fjlily Charged O /
25 RGBT
816# 25CYC I;ully Charged O /
25 BRI
817# 25CYC Fjlily Charged O /
25 KB
818# 25CYC I;ully Charged O /
DN

VE: D-fiifh;  F-tgk; O-FLfiffk. Tt K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6/Amend 1
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45 No.: ZKS190100103

W % 8
Appendix 8
e 8 MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
c1o i 0 :
c154  Bweme o :
c17#  Jrmens o :
cio#  Bweme o :
C22# 25 g;r’cﬁpﬁﬁfﬁfged © /
C24# 2 ggcﬁgﬁégg?iged © :
C26# o © /
cas SENEEHS o :
cao SENEEHS o :

o DR FlEk; O-TEfRA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6/Amend 1 #1277, #1471
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B a R A
Sample photo

*kkkkkkk Th e en d *kkkkkkk
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Page of



/A T4

9.

%%*5 No.: ZKS190100103
HEEEMR
Important Notice

AR5 T ZRLK F5 B TR
The test report is invalid without the official stamp of ZRLK.
ARGAGEG = AR, G B 68 = AR .
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TAAEN RN S i N4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
B LN SR BERE S S TERE, ORI FE TR S A RRE S DL IS S T AR IR, 5 DU AR I ER A AN A
FEARTAH R BT
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AR E IR

The test report is invalid if altered.

PR g R S A A UG BT RS 2 B TUR A AR AR

Objection to the test report must be submitted to ZRLK within 15 days.

AR A IEAGFE it A 5T

The test report is valid for the tested samples only.

ARART IR 400 T S 00 B S 8 5 45 T3 A0 AN 2 e Ao ) RS gl A S I e WA ERL P 00 28 FH o

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

AR R SN B BES

The Chinese contents in this report are only for reference.

10. CNAS KM “Y¢” IH

“5%” item cannot be Accredited by CNAS.

R BT VRN A NIRRT R 2 ]

Laboratory: Shenzhen ZRLK Testing Technology Co., Ltd.

Hiuhilk: BRI RS L X PG EETE PE N B AR DG A 20 5T 55 6-4

Address: No. 64, 20th Building of Guanwai, Liuxian Dong, Xili, Xili Street, Nanshan District, Shenzhen City
F 1 (Tel): +86-755-33019599

HE 4w iY (Post Code): 518055

Email: admin@zrlklab.com

Web: www.zrlklab.com

TRF_UN38.3_Rev.6/Amend 1 51450, JL14 7
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